Zode No.
20003254

1g 14 ngering Knuckle

20003997 &
10004928 @

0003751
0003450
0003453

0003738

0002506
1024209
029663
)024211
002507
024208
1012210
1024216

1003452

003737

Q21961
024214
021962
224215

031358 |

T RIS ST T

24212

51357 |
2013
)25783

125792

S i

Fs 1% AR ¥E | HEFSERER YEHS
Item No. Part No. Description Q’ty | Remarks or Series No. Code No.
1 | Q701B45-Goo gﬁs I;‘;i%ple M0 4 20003824
, | N163-220021-000 | yyst 6 2-3.5 70023390
N030-220001-000 | Oil seal 8 1-1.8t 70024200
ﬁi‘m%%%so 2-3.5¢ 20003449
3 GB12764-91 - 4
Beﬁ:ﬁgﬁ?ﬁo 1-1.8¢ 20003731
5 Hhi7A& 51206
. GB301-95 Bearing 51206 5 2-3.5t 20000704
Hli7& 81205
GB4663-94 Bearing 81205 1-1.8t 20003739
N163-220002-000 - | g bz 2-3.5 70021947
5 Du fbush 2
N030-220003-000 st proof bus 1-1.8t 70024202
o | N163-220001-000 | g y 2-3.5 70021946
N030-220002-000 | King pin 1-1.8t 70024201
o | N163-220003-001 | s ; 2-3.5t 70034608
N030-220004-000 | Left steering knuckle 1-1.8t 70024203
8 N163-220018-000 S"'f"; fﬁg 2 70021963
N163-220012-000 | sz j : 70021957
9 S . 2 According to need
N030-220011-000 | Adjusting shim 5 70024210
10 | GB6171-86 i%th%% %5 2 20001314
| N163-220025-001 | fstfars : 2-3.5t 70034609
N030-220017-000 | Right steering knuckle 1-1.8t 70026946

25




13 #Eif Fg RE EF s BE| KERERAER YIkLEG
Fig. 13 Steering Axle I[tem No. Part No. Description Q’ty | Remarks or Series No. Code No.
,, | GB893.1-86 4/ 30 Snap ring 30 5 2-3.5 20003254
© GB893.2-86 418 28 Snap Ring 28 1-1.8t 20003997
~ -
(- - Hh7& GE17ES
&3 Beating GEI7ES 2-3.5¢ 20004928
y—38 23 | GB9163-90 ST 2
Bearing GEISES-RS 1-1.8t 20003751 .
HE FB60x90x8
24 | GB13871-92 berpliieinr 2 1-3.5¢ 20003450 ‘
#h7& 32210 3DC
Bearing 32210 3DC " 435 gy
25 | GB297-94 i 2
Donting 32208 3DB 1-1.8t 20003738 |,
25DE-41-2 235t 70002506 |
: %= Bol 12 :~
26 030220010000 |  CI#R#E Bolt 118t 70024209 |
5, [ NP25G210003-000 | e 5 2-3.5¢ 70029663
N030-220012-001 | Wheel hub 1-1.8t 70024211
25DE-41-1 2-3.5t 70002507 |
28 'N030-220009-000 | N R Nut = 1-1.8¢ 70024208 |
25PH-211000 R : 70012210 |
. 2 Fig. 15 (1-3t ;
2% ['N030-221000-000 | Steering wheel Wy D 70024216 |
Hii7% 32208 3DC 235t 20003452 |1
Bearing 32208 3DC
30 | GB297-94 B e 2
Bearing 30305 2FB 1-1.8t 20003737 |4
N163-220016-000 2-3.5t 70021961 |-
: f’i’ £ *
31 [N030:220015-000 | DRk F Lock nut ? 1-1.8¢ 70024214 |
N163-220017-000 g 2-3.5t 70021962
32 No30-220016-000 | P HAEH Washer 2 1-1.8t 70024215 ;
13 | NP25G210005-000 | 4Rz 5 2-3.5t 70031358
N030-220013-000 | Gasket 1-1.8t 70024212
24 | NP25G210004-000 | ik 2 235t 70031357
N030-220014-000 | Cover 1-1.8t 70024213
45 | N163-220023-000 | K ; 2-3.5t 70025783
N030-220018-000 | Cover 1-1.8t 70025792

24-




/b
Code No.

70022214 |

70003071

0002530

002071

1002531

N
S
0
[
w
A

T I

A
Steering Axle

3132

30

3334

718

Fs RS 2 ¥E | HFESEHER Yk
Item No. Part No. Description Q’ty | Remarks or Series No. Code No.
M10X 1.25X30
1 GB5786-86 Bolt M10X 1.25 X 30 2 20001316
2 GB93-87 #4810 Washer 10 D _ 20000003
3 N163-220004-000 | #%H )5 Shim 2 According to need 70021949
4 N163-225000-000 | # FR4z#R% Bracket Right 1 70021970
5 N163-223000-000 | ZBR{7#R Bracket Left 1 70021968
R960-220001-000 | .- 2-3.5t 70036737
6 [R840-220001-000 e i 7 1-1.8¢ 70035139
7 GB93-87 #8 6 Washer 6 22 20000054
AP 2R M14X1.5X40
8 | GB5786-86 Bolt M14X 1.5 X 40 4 20003455
[ o GB93-87 3 14 Washer 14 4 20000036
. JP300-221000-000 B i HiAk 1 2-3.5t 70034400
R840-222000-000 | Steering axle body 1-1.8t 70035131
. JP300-222000-000 i [ T g See Fig. 20 (2-3.5t) 70036385
R840-224000-000 | Steering cylinder See Fig. 19 (1-1.8t) 70035137
12 | N163-220022-000 | #H#F M6X0.75 Nipple 4 70025013
N163-220005-000 . 2-3.5t 70021950
13 '030-220006-000 % Pin . 1-1.8t 70024205
i NP25G-210001-001 | FELHF ; 2-3.5t 70029661
N030-220007-000 | Tir-rod bar, Up 1-1.8t 70024206
. GB93.2.56 48 35 Snap @g 35 . 2-3.5t 20002165
4P 28 Snap Ring 28 1-1.8t 20003997
Hli7k GE20ES-2RS
Bearing GE20ES-2RS e .
16 | GB9163-90 2
Hi7K GE1SES-2RS 1-1.8t 20003751
Bearing GE15ES-2RS T
7 NP25G-210002-001 | FELAT 5 2-3.5t 70029662
N030-220008-000 | Tir-rod bar, Down 1-1.8t 70024207
[ HZE] M6X 12 -
18 | GB5783-86 Bolt M6 X 12 22 20000573
19 | GB9459-88 B2 RE M14 X 1.5 Nut 4 20003460
F5 3.2X40
20 | GB91-86 Pin3 2 X 40 4 20003313
N163-220008-001 ) . 2 2-3.5t 70021953
21 N030-220006-000 % Pin 2 1=1eRt 70024205

5%




